STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water
Pollution Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0108472

Owner: Front Street Remedial Action Corp.

Address: 1400 Commerce Bank Bldg, 1000 Walnut St., Kansas City, MO 64106
Continuing Authority: Same as above

Address: Same as above

Facility Name: Conservation Chemical Company, Groundwater Treatment Facility
Facility Address: 8900 Front Street, Kansas City, MO 64120

Legal Description: NEYa, NWY4, Sec. 29, T50N, R32W, Jackson County
[...]
(d) Provide good housekeeping practices on the site to keep trash from entry into waters of the state.

(e) Provide sediment and erosion control sufficient to prevent or control sediment loss off of the property.

The full implementation of this operating permit, which includes implementation of any applicable schedules of compliance, shall
constitute compliance with all applicable federal and state statutes and regulations in accordance with §644.051.16, RSMo, and
the CWA section 402(k); however, this permit may be reopened and modified, or alternatively revoked and reissued to comply
with any applicable effluent standard or limitation issued or approved under Clean Water Act Sections 301(b)(2)(C) and (D),
8304(b)(2), and §8307(a) (2), if the effluent standard or limitation so issued or approved contains different conditions or is
otherwise more stringent than any effluent limitation in the permit; or controls any pollutant not limited in the permit. This permit
may be modified, revoked and reissued, or terminated for cause. The filing of a request by the permittee for a permit modification,
termination, notice of planned changes, or anticipated non-compliance does not stay any permit condition.

All outfalls must be clearly marked in the field.

Report no discharge when a discharge does not occur during the report period. It is a violation of this permit to report no-
discharge when a discharge has occurred.

Changes in Discharges of Toxic Pollutant.

In addition to the reporting requirements under §122.41(1), all existing manufacturing, commercial, mining, and silvicultural

dischargers must notify the Director as soon as they know or have reason to believe:

(a) That an activity has occurred or will occur which would result in the discharge, on a routine or frequent basis, of any toxic
pollutant which is not limited in the permit, if that discharge will exceed the highest of the following notification levels:

(1) One hundred micrograms per liter (100 pg/L);

(2) Two hundred micrograms per liter (200 pg/L) for acrolein and acrylonitrile;

(3) Five hundred micrograms per liter (500 pg/L) for 2,4-dinitrophenol and for 2-methyl-4, 6-dinitrophenol;

(4) One milligram per liter (1 mg/L) for antimony;

(5) Five (5) times the maximum concentration value reported for the pollutant in the permit application in accordance with
40 CFR 122.21(g)(7); or

(6) The notification level established by the Department in accordance with 40 CFR 122.44(f).

(b) That any activity has occurred or will occur which would result in any discharge, on a non-routine or infrequent basis, of a
toxic pollutant which is not limited in the permit, if that discharge will exceed the highest of the following “notification
levels”:

(1) Five hundred micrograms per liter (500 pg/l);

(2) One milligram per liter (1 mg/l) for antimony;

(3) Ten (10) times the maximum concentration value reported for that pollutant in the permit application in accordance with
§122.21(g)(7).

(4) The level established by the Director in accordance with §122.44(f).

Reporting of Non-Detects.

(@) An analysis conducted by the permittee or their contracted laboratory shall be conducted in such a way the precision and
accuracy of the analyzed result can be enumerated.

(b) The permittee shall not report a sample result as “non-detect” without also reporting the detection limit of the test or the
reporting limit of the laboratory. Reporting as “non-detect” without also including the detection/reporting limit will be
considered failure to report, which is a violation of this permit.

(c) The permittee shall report the non-detect result using the less than “<” symbol and the laboratory’s detection/reporting limit
(e.g. <6).

(d) See sufficiently sensitive method requirements in Standard Conditions Part I, Section A, #4 regarding proper detection limits
used for sample analysis.

(e) When calculating monthly averages, one-half of the minimum detection limit (MDL) should be used instead of a zero. Where
all data are below the MDL, the “<MDL” shall be reported as indicated in item (C).

Failure to pay fees associated with this permit is a violation of the Missouri Clean Water Law (644.055 RSMo).



Permit No. MO-0108472
Page 7 of 7

11. This permit does not cover land disturbance activities.

12. This permit does not authorize the placement of fill materials in flood plains, placement of solid materials into any waterway, the
obstruction of stream flow, or changing the channel of a defined drainage course. The facility must contact the U.S. Army Corps
of Engineers (Corps) to determine if a CWA 8404 Department of Army permit is required.

13. Renewal Application Requirements.

(@) This facility shall submit an appropriate and complete application to the Department no less than 180 days from the
expiration date listed on page 1 of the permit.

(b) Application materials shall include Form A, Form C, and Form D. If the form names have changed, then the facility should
assure they are submitting the correct forms as required by regulation. Sampling for all parameters on Form D is required for
this facility based on the pollutants found at this faciltiy.

(c) The facility may use the electronic submission system to submit the application to the Program.

(d) This facility must submit any corrective action reports completed for the last permit term if a benchmark exceedance
occurred.

14. Any pesticide discharge from any point source shall comply with the requirements of Federal Insecticide, Fungicide and
Rodenticide Act, as amended (7 U.S.C. 136 et. seq.) and the use of such pesticides shall be in a manner consistent with its label.



MIsSOURI DEPARTMENT OF NATURAL RESOURCES
FACT SHEET
FOR THE PURPOSE OF RENEWAL
OF
MO-0108472
CONSERVATION CHEMICAL COMPANY, GROUNDWATER TREATMENT FACILITY

The Federal Water Pollution Control Act ("Clean Water Act" Section 402 Public Law 92-500 as amended) established the National
Pollutant Discharge Elimination System (NPDES) permit program. This program regulates the discharge of pollutants from point
sources into the waters of the United States, and the release of stormwater from certain point sources. All such discharges are unlawful
without a permit (Section 301 of the "Clean Water Act"). After a permit is obtained, a discharge not in compliance with all permit
terms and conditions is unlawful. Missouri State Operating Permits (MSOPs) are issued by the Director of the Missouri Department of
Natural Resources (Department) under an approved program, operating in accordance with federal and state laws (Federal "Clean
Water Act" and "Missouri Clean Water Law" Section 644 as amended). MSOPs are issued for a period of five (5) years unless
otherwise specified for less.

As per [40 CFR Part 124.8(a)] and [10 CSR 20-6.020(1)(A)2.] a factsheet shall be prepared to give pertinent information regarding the
applicable regulations, rationale for the development of effluent limitations and conditions, and the public participation process for the
Missouri State Operating Permit (MSOP or operating permit) listed below. A factsheet is not an enforceable part of an operating
permit.

PART I. FACILITY INFORMATION

Facility Type: Industrial
SIC Code(s): 9999
Application Date: 02/25/2019
Expiration Date: 06/30/2019
Last Inspection: 05/01/2019

FACILITY DESCRIPTION:

Conservation Chemical Company is a 6-acre site in Kansas City, Missouri. Chemical storage and disposal operations from the 1960s
to 1980s led to contamination of groundwater and soils. The Conservation Chemical Company handled an estimated 48 million
gallons of liquids, sludge, and 1,144 tons of solids, and buried 93,000 cubic yards of materials at the site. Groundwater on and off the
site contains metals, cyanide, phenolic compounds and volatile organic compounds (VOCs); soils contained the previously-listed
contaminants and dioxins and polychlorinated biphenyls (PCBs). Following cleanup, operation and maintenance activities and
monitoring are ongoing.

The groundwater is pumped from the two wells to the equalization tank. The water then goes via gravity to the pH adjustment tank
where 50% sodium hydroxide solution is added to bring the pH above 8. The water then goes to the flash mix tank where polymer is
added. After the flash mix tank, the water flows into the flocculation tank and then into the clarifier for settling. From the clarifier, the
water goes to the bio-feed tank and splitter, which diverts flow evenly to the two bio-towers. Inoculum is added once per week to the
bio-towers to clean off the bio-mass from the plastic media. From the bio-towers, the water goes into the dual media filter. The filters
are continuously back-washed with the backwash water going to the filtrate tank. The water from the backwash and filtrate tanks are
routed back to the pH tank for treatment. After the dual media tank, the treated water is gravity fed to the carbon feed tank. The water
is continuously pumped from the carbon feed tank through the activated carbon adsorption tank. Following the activated carbon
adsorption tank, the water is then gravity fed to the non-potable water tank before discharging to the Missouri River.

The sludge from the clarifier is pumped to the sludge thickening tank. The clarifier has four hoppers below it that alternates every
three minutes to pump sludge back to the pH tank for 10 seconds to keep the sludge mixed. Decanted water from the thickening tank
is diverted to the filtrate tank. The sludge is pumped from the clarifier twice per week to the sludge thickening tank. After the sludge
thickens, the sludge is sent to the press for de-watering. The water from the press is routed back to the filtrate tank and the dry sludge
is dropped in a roll off and hauled to a hazardous waste landfill.

The charter number for the continuing authority for this facility is N0O0038267; this number was verified by the permit writer to be
associated with the facility and precisely matches the continuing authority reported by the facility.

In accordance with 40 CFR 122.21(f)(6), the Department evaluated other permits currently held by this facility. This facility is a
Superfund site with an EPA ID: MOD000829705.



Conservation Chemical Company, Groundwater Treatment Facility
Fact Sheet Page 2 of 16

PERMITTED FEATURES TABLE:
OUTFALL | AVERAGE FLOW DESIGN FLow TREATMENT LEVEL EFFLUENT TYPE

#001 0.20 MGD 0.25 MGD Advanced (Tertiary) Treated Groundwater

FACILITY PERFORMANCE HISTORY & COMMENTS:

The electronic discharge monitoring reports were reviewed for the last permit term. There were no exceedances of any water quality
standards during the previous permit term. The most recent site inspection to determine compliance with MSOP MO-0108472 was
conducted on May 1, 2019. The permittee was found to be in compliance with the Missouri Clean Water Law, the implementing
regulations, and MSOP M00108472, based upon observations made during the inspection.

FACILITY MAP:




Conservation Chemical Company, Groundwater Treatment Facility

Fact Sheet Page 3 of 16
WATER BALANCE DIAGRAM:
247,045 GPD
i (277,585 GPD) *
= o
3 - g o
-8 % | ﬂg
TOWER | TOWER <;
2038925GPD  —— 203,925 GPFD |
—_— T (o] r
(234,465 GPD) | (234,465 app) | HYDROXIDE 247,045GPD 4 4 5 % %“_EE%
, p| CLARIFIER t‘gn's %5 GPD) 2 ILTER
~
g 160 GPD - PHOSPHORIC ACIDV b
EQUALIZATION g & SODA ASH/ INGCULLUM
JANK - T WASTE 10,000 GPD
[recvole > HYDROXIDE
o BACKWASH _| SLUDGE
e % r PLANT SUMPS | A
L] g \
o b -
800 GPD i—
T . '
BACKWASH FILTRATE ] PSSR
TANK TANK JI'! 225 LB/D AVG
~ |~
9,100 GPD -
= LANDFILL
\3./ o 203,845 GPD
S {234,385 GPD)
CARBON ADSORPTION s m—'fgzgm o
{GAC COLUMND) MAXIMUM = (6000 GPD)
203,245 GPD Figure 1
{233,785 GPD) :
OVERFLOW GROUNDWATER
NONPOTABLE " 203.245 GPD o DISCHARGE TREATMENT PLANT
SERVICE WATER (233,785 GPD) TO MISSOURI
TANK RIVER FLOW BALANCE DIAGRAM

PART II. RECEIVING WATERBODY INFORMATION

RECEIVING WATERBODY’S WATER QUALITY:
The receiving stream is impaired by E coli. Sturgeon eggs found high in Chlordane and PCBs, but not considered impairment. There is
TMDL approved for Chlordane and PCBs in 2006.

303(D) LIST:
Section 303(d) of the federal Clean Water Act requires each state identify waters not meeting water quality standards and for which
adequate water pollution controls have not been required. Water quality standards protect such beneficial uses of water as whole body
contact (such as swimming), maintaining fish and other aquatic life, and providing drinking water for people, livestock, and
wildlife. The 303(d) list helps state and federal agencies keep track of impaired waters not addressed by normal water pollution
control programs. http://dnr.mo.gov/env/wpp/waterquality/303d/303d.htm
v" Applicable; The Missouri River is listed on the 2018 Missouri 303(d) list for E. coli.

e This facility is not considered a source of the above listed pollutant(s) or considered to contribute to the impairment.

TOTAL MAXIMUM DAILY LOAD (TMDL):
A TMDL is a calculation of the maximum amount of a given pollutant a water body can absorb before its water quality is affected;
hence, the purpose of a TMDL is to determine the pollutant loading a specific waterbody can assimilate without exceeding water
quality standards. If a water body is determined to be impaired as listed on the 303(d) list, then a watershed management plan or
TMDL may be developed. The TMDL shall include the WLA calculation. http://dnr.mo.gov/env/wpp/tmdl/
v' Applicable; the Missouri River is associated with the 2006 EPA approved TMDL for chlordane and polychlorinated biphenyls
(PCBs).
e This facility is not considered to be a source of the above listed pollutant(s) or considered to contribute to the impairment.



http://dnr.mo.gov/env/wpp/waterquality/303d/303d.htm
http://dnr.mo.gov/env/wpp/tmdl/

Conservation Chemical Company, Groundwater Treatment Facility
Fact Sheet Page 4 of 16

UPSTREAM OR DOWNSTREAM IMPAIRMENTS:
The permit writer has reviewed upstream and downstream stream segments of this facility for impairments.
v" The Missouri River has a TMDL for PCBs and Chlordane, and is on the 303d list for e. coli.

APPLICABLE DESIGNATIONS OF WATERS OF THE STATE:

Per Missouri’s Effluent Regulations [10 CSR 20-7.015(1)(B)], waters of the state are divided into seven categories. This facility is
subject to effluent limitations derived on a site specific basis which are presented in each outfall’s effluent limitation table and further
discussed in Part 1V: Effluents Limits Determinations.

v' Missouri or Mississippi River

RECEIVING WATERBODY TABLE:

OUTFALL WATERBODY NAME CLAss | WBID DESIGNATED USES DISTANCETO | " 15 bi6ir HUC
SEGMENT
10300101-0301
. I ALP, DWS, HHP, IND, . Lower
#001 Missouri River P 0356 IRR, LWW, SCR, WBC-B., 0.0 mi Missouri-
Crooked

nfa notapplicable

Classes are hydrologic classes as defined in 10 CSR 20-7.031(1)(F). L1: Lakes with drinking water supply - wastewater discharges are not permitted to occur to L1
watersheds per 10 CSR 20-7.015(3)(C); L2: major reservoirs; L3: all other public and private lakes; P: permanent streams; C: streams which may cease flow in
dry periods but maintain pools supporting aquatic life; E: streams which do not maintain surface flow; and W: wetland. Losing streams are defined in 10 CSR 20-
7.031(1)(O) and are designated on the Losing Stream dataset or determined by the Department to lose 30% or more of flow to the subsurface.

WBID = Waterbody Identification: Missouri Use Designation Dataset per 10 CSR 20-7.031(1)(Q) and (S) as 8-20-13 MUDD V1.0 or newer; data can be found as an
ArcGIS shapefile on MSDIS at ftp://msdis.missouri.edu/pub/Inland_Water Resources/MO_2014 WQS_Stream_Classifications_and_Use_shp.zip; New C
streams described on the dataset per 10 CSR 20-7.031(2)(A)3. as 100K Extent Remaining Streams.

Per 10 CSR 20-7.031, the Department defines the Clean Water Commission’s water quality objectives in terms of "water uses to be maintained and the criteria to
protect those uses." The receiving stream and 1% classified receiving stream’s beneficial water uses are to be maintained in the receiving streams in accordance